

3.1 Certification

THE INSPECTION REPORT OF MATERIAL

CUSTOMER: ACTION SEALTITE LTD.

ORDER NO: POR067145-067314

TEST DATE: Sep. 20,2017

COMMODITY: STAINLESS STEEL SS316 BODY AND 304 HANDLE CAMLOCK COUPLING

RESULT OF CHEMICAL ANALYSE								
Heat No.	C	Si	Mn	P	S	Cr	Ni	Mo
	≤0.08	≤1.5	≤1.5	≤0.040	≤0.040	16-18	10-14	2.0-3.0
2017095	0.023	0.709	0.933	0.026	0.008	16.207	10.273	2.207
2017096	0.028	0.683	0.868	0.022	0.009	16.109	10.265	2.156
2017097	0.029	0.656	0.891	0.026	0.006	16.304	10.235	2.107

304	C	Si	Mn	P	S	Cr	Ni
	≤0.08	≤1.00	≤2.00	≤0.045	≤0.03	18-20	8-10.5
	0.056	0.807	1.011	0.025	0.018	18.331	8.203

MECHANICAL PROPERTIES								
Heat No.	Yield	Tensile	Extend	Reduce	Impact	Hardness	Penetrate	Penetrate
	σ_s (Mpa)	σ_b (Mpa)	δ (%)	ψ (%)	a_k (J/C m ²)	(HB)	test	test
	≥ 205	≥ 485	≥ 30					
2017091	252	501	43					

for Action Sealtite Ltd

INSPECTOR: 谢伟东

QC MANAGER: weizhongfeng

Example

3.1 Certification



A member of The Flowmax Group

TRACEABLE MATERIAL CERTIFICATE TO BS EN 10204 3.1

Certificate No: EXAMPLE Date EXAMPLE
 Name of Customer: EXAMPLE Date of: EXAMPLE
 Customer Order No: EXAMPLE ASL Job Number(s): EXAMPLE

Part No	Qty	Description	Material	Batch No
F200-SS-NT	1	2" No Thread SNAPLOCK Adpt SS	316SS	2017095
		EXAMPLE PURPOSES ONLY		

We hereby certify that the items detailed above have been inspected in accordance with quality control procedures as stated in our Quality Assurance Manual. Full documentary evidence including approved copies of back-up certification are attached as stated on the subject purchase order.

All goods are supplied in accordance with our Standard Terms and Conditions of Business.

ACTION QUALITY STAMP



Registered Address:
 7/8 Eghams Court
 Boston Drive
 Bourne End
 Bucks
 SL8 5YS

Business address:
 Unit 14/15 Moorbrook
 Southmead Ind. Park
 Didcot
 Oxon.
 OX11 7HP

Tel: 01235 512500 Fax: 01235 512666 email: sales@actionsealtite.com
 Registered in Cardiff No. 01610309

Form Rev 03
 4/11/16

Example



3.1 Certification



Example